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suriNew MATERIALS  Add: 6F, Building C, Hi-tech park of Nankai University, Kaihua Road, Huayuan Hi-tech park, Tianjin, China 300384

Date: January 6, 2017

Certificate of Analysis

Product Name 7= JRCure BDK
Batch No.#t 5 20170105
Quantity ¥(& 600KG
Test Item Requirement Test Result
1. Appearance (#M): White grés;:}in%e}%owder Pass
2. Assay (&): >99.5% 99.99%
3. Melting Point (J4 /4): 64.0~67.0C 64.0~67.0C
4. Loss on Drying (FJ%&H): <0.5% 0.030%
5. Ash (FKfn): <0.1% 0.039%
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